INSPECTION REPORT

GENERAL INFORMATION

Client Name P.O. Number YCYDMO002-2019
Vendor Name YuanDa Item Number N/A
Inspection Date Aug. 28. 2019 Product Name Oval wire

- n XiuWen industrial zone.Yu ci city, n
Inspection Location Shanxi ,China Total Quantity 1480 pcs
Inspection Type Final inspection Combined sampling | No

Inspection Spec

] Approval Sample [ Technical File

[ Product Spec [ Packing List [ P.O.

L] Other:
RESULTADO
CONCLUSAO
SUMARIO CONCLUSAO
A. Quantity Conformity CONFORME
. Product Conformity CONFORME

B
C. Packing / Marking / Labeling
D. Data Measurement / Field Test

COMENTARIOS

1 Embalagem é a mesma do ultimo pedido. Ndo houve alteragao

2 Parte das embalagens dos fios estavam pontudas, podendo machucar no manuseio. Ver foto 2




INSPECTION REPORT

AN \ \
3 The wire measure on the label i

s 2.2*2.7mm, actual checkis 2.15%2.65 mm.

4 According the request, randomly check 20 pcs quality and all kits gross weight. See the part E3 and part F.

| A. Quantity Conformity

Quantity Conformity Conform
ltem P.O. No Order Shipment Presented Qty QTY Not
Number Quantity Qty Packed Qty Packed Units Finished Finished
(pcs) (pcs) (pcs) (kits) Not Packed
Oval wire YCYDMO002- 1480 1480 1480 148 0 0
2019
Total 1480 1480 1480 148 0 0
| B. Product Conformity
B1 Style / Material / Color Conformity Conform

ltem view

ltem view
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| C. Packing /Marking /Labeling

Pending

Product package Product package

PO# :YCYDM002-2019
SIZE: 2.2%2.7MM(16/14)
BREAK LOAD:  700KGF
ZINC : 70G/M2
SERIAL: NO: 146

Product packaée \ shipping Mark
C2 | Label ,Packing & Packages Conformity | Pending
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___Packaging method view
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Packaging method view(head ) Packaging method view(tail)
Please specify the detail package & packing method.
1000 meters wire packaged with a hd label and cowvered with plastic cowers.
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| D. Data Measurement/ Field Test

Test ltem Test Requirement Sample Size Test Result
Scan the barcode on the
D1 Barcode scan test shipping mark or lable, reading 5 pcs/item Conform
the number quickly and correctly
D2 Measure test Check the oval wire diameters 5 pcs Pending
NO. 1 NO. 2 NO. 3 NO. 4 NO. 5
3{:‘%;’; 2.141*2.636 mm | 2.138*2.637mm | 2.1402.628mm | 2.141*2.633 mm | 2.139*2.637 mm
Check the product weight and
D3 Piece weight test contrast with the instruction on 10pcs Conform
the box
No.1 No.2 No.3 No.4 No.5
36.4 36.2 36.4 36.2 36.4
No.6 No.7 No.8 No.9 No.10 No126
. 36.4 36.4 36.4 36.0 36.0
Ch(ic"i(:?g(r’es'?ht No.11 No.12 No.13 Nol.4 No.15
piecelxg 36.0 36.0 36.0 36.0 36.4 NO146
No.16 No.17 Nol.8 No.19 No.20
36.4 36.1 36.1 36.4 36.4
After pickling, according to the
D4 Galvanized content test weight difference between 1pc Conform
before and after calculation.
D5 Tension test Use professional equipment to 1pc Conform
test product strength.
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ARAME OVALADD
Bitola: 2,2x2, Jmm
Carga Minima de Ruptura: 100kgf
Categoria Il - Galvanizacio eve - NBR 588;
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Barcode scan test
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Barcode scan test

Barcode scan test

Weight check of piece
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check(piece)

Weight
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Weight check(piece)
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Weight checiZ(p

" Weight check(piece)

Weight check(piece)
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BOIADEIRO 700 ZNT

1000m

ARAME OVALADO

Bitola: 2,2x2,7Tmm

Carga Minima de Ruptura: 700kgf
Categoria Il - Galvanizagdo leve - NBR 5887

HD label

gy
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HD label

Check the wire diametr1/2

Check the wire diameter2/2




INSPECTION REPORT

Galvanized content test
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Weight check after removing Zn
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Tensile test Tensile test

* SHANXI YUCI BROAD WIRE PRODUCTS CO.,LTD
@ TEST REPORT 28-08-2019

Nil

Teosle BresloadBrealoadBreakiond Yeld |

Dismeter Eongation Teasle | Tensle |
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No Factyat o/ Testme | | ‘ >
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Result of tensile test Nil
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Page 13 of 17

1 68.5(L)*66(D) cm
Carton number on shipping mark

Whether there is Samples Collection, if yes, please remark
item number, color name ,size, etc

Other information —

Not include NO.126 and No.146
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PO# :YCYDM002-2019
SIZE: 2.2%2. 7MM(16/14)
BREAK LOAD:  700KGF

ZINC : 70G/M2
SERIAL: NO: 128

i

Gross weight check of kit
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PO# :YCYDM002-2019
SIZE: 2.2%2. 7TMM(16/14)
BREAK LOAD:  700KGF
ZINC : 70G/M2
SERIAL: NO: 144

G

Gross weight check of kit

Gross weight check of kit
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ross weight check of kit
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PUit :YCYDM002-2019
SIZE: 2.2%2. 7MM(16/14)
BREAK LOAD:  700KGF
ZING : 70G/M2
SERIAL: NO: 100

Gross weight chde'cdk of‘kit

Gross weight check of kit
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Measure check of kit
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Gate, Storage
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End of this report




